
 
 
 
 
 

CANTON D'ALFRED ET PLANTAGENET
ORDRE DU JOUR

RÉUNION RÉGULIÈRE
 

le mardi 14 janvier 2025, 16 h 30
SALLE DE CONFÉRENCE HOTEL DE VILLE

Pages

1. OUVERTURE DE LA RÉUNION

2. ADOPTION DE L’ORDRE DU JOUR

3. DIVULGATIONS D’INTÉRÊTS PÉCUNIAIRES

4. RAPPORT DU MAIRE

5. DÉLÉGATIONS

5.1 Club de VTT de l'est Ontario - Demande de modification du règlement 2023-34
pour l'ajout de droit de passage sur des routes dans le Canton d'Alfred et
Plantagenet

1

Présentation par M. Butch Thompson

5.2 Plantagenet en Action

Présentation de M. Alain Lapensée

6. ORDRE DU JOUR PAR CONSENTEMENT

6.1 FINANCES -Comptes payables pour le mois de novembre 2024, au montant de
1,167,886.79  $

13

6.2 CONSTRUCTION -Permis de construction pour les mois de novembre et
[...]
reviewed for the period between September 1, 2023, to August 31, 2024.  According to 
OCWA Staff and records provided, only certified operators perform operational testing that is 
not performed by continuous monitoring equipment.  Entries are made digitally (electronically)
and chronological order.

Question ID DWMR1071001 Question Type BMP
Legislative Requirement(s): 
Not Applicable

Question:
Did the owner provide security measures to protect components of the drinking water 
system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
The owner provided security measures to protect components of the drinking water system.

All components of the DWS were found to be completely covered and secure, and under lock 
and key at all times.  The WTP and the water tower are fenced with a locked gate 
surrounding the plant/tower perimeter and access doors to either facility is equipped with 
security lighting and intrusion alarms.

The low lift building is located offsite from the WTP and shares an entrance with the public 
boat launch for the Ottawa River.  The low lift building has locked doors, no trespassing 
signage, security lighting and equipped with an intrusion alarm. 

Question ID DWMR1073001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 23 | (1);

Question:
Was an overall responsible operator designated for all subsystems which comprise the 
drinking water system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
An overall responsible operator was designated for all subsystem.

At the time of the inspection, Mr. Stéphane Barbarie is the overall responsible operator (ORO)
for the Wendover WTP and possesses the required qualifications.

60



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-384813984 Page 24 of 24

Question ID DWMR1074001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 25 | (1);

Question:
Were operators-in-charge designated for all subsystems which comprise the drinking water 
system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Operators-in-charge were designated for all subsystems.

The operator designated as the Operator-In-Charge (OIC) for any given week is also the 
operator on call for that week.  All of the information was recorded and maintained in the 
logbook.  The logbook indicated which operator was on call each day of the year.

Question ID DWMR1075001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 22;

Question:
Were all operators certified as required?

Compliance Response(s)/Corrective Action(s)/Observation(s):
All operators were certified as required.

Question ID DWMR1076001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 1-2 | (2);

Question:
Were adjustments to the treatment equipment only made by certified operators?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Adjustments to the treatment equipment were only made by certified operators.

61



  
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX A 
 

REFERENCE MATERIAL  
 

62



 
 

February 2, 2023 

Key Reference and Guidance Material for Municipal 
Residential Drinking Water Systems 
 

Many useful materials are available to help you 
operate your drinking water system. Below is a list of 
key materials owners and operators of municipal 
residential drinking water systems frequently use.  

To access these materials online click on their titles 
below or use your web browser to search for their 
titles. Contact the Ministry if you need assistance or 
have questions at 1-866-793-2588 or 
waterforms@ontario.ca.  
For more information on Ontario’s drinking water visit 
www.ontario.ca/page/drinking-water 

 

Click on the publication below to access it 
• Drinking Water System Profile Information Form - 012-2149E 
• Laboratory Services Notification Form – 012-2148E 
• Adverse Test Result Notification Form – 012-4444E 
• Taking Care of Your Drinking Water: A Guide for Members of Municipal 

Councils 
• Procedure for Disinfection of Drinking Water in Ontario 
• Strategies for Minimizing the Disinfection Products Trihalomethanes and 

Haloacetic Acids 
• Filtration Processes Technical Bulletin 
• Ultraviolet Disinfection Technical Bulletin 
• Guide for Applying for Drinking Water Works Permit Amendments, & License 

Amendments 
• Certification Guide for Operators and Water Quality Analysts 
• Training Requirements for Drinking Water Operator 
• Community Sampling and Testing for Lead: Standard and Reduced Sampling 

and Eligibility for Exemption 
• Drinking Water System Contact List – 7128E01 
• Ontario's Drinking Water Quality Management Standard - Pocket Guide 
• 2020 Watermain Disinfection Procedure 
• List of Licensed Laboratories 

  

 

63

mailto:waterforms@ontario.ca
https://www.ontario.ca/page/drinking-water
https://forms.mgcs.gov.on.ca/en/dataset/2149
https://forms.mgcs.gov.on.ca/en/dataset/2149
https://forms.mgcs.gov.on.ca/en/dataset/012-2148
https://forms.mgcs.gov.on.ca/en/dataset/4444
https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils
https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils
https://www.ontario.ca/page/procedure-disinfection-drinking-water-ontario
https://www.ontario.ca/page/strategies-minimizing-disinfection-products-trihalomethanes-and-haloacetic-acids
https://www.ontario.ca/page/strategies-minimizing-disinfection-products-trihalomethanes-and-haloacetic-acids
https://www.ontario.ca/page/filtration-processes-technical-bulletin
https://www.ontario.ca/page/ultraviolet-disinfection-technical-bulletin
https://www.ontario.ca/page/guide-applying-drinking-water-works-permit-amendments-licence-amendments
https://www.ontario.ca/page/guide-applying-drinking-water-works-permit-amendments-licence-amendments
https://www.ontario.ca/page/certification-guide-operators-and-water-quality-analysts
https://www.ontario.ca/page/training-requirements-drinking-water-operators
https://www.ontario.ca/page/training-requirements-drinking-water-operators
https://www.ontario.ca/page/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
https://www.ontario.ca/page/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
https://www.ontario.ca/page/drinking-water-system-contact-list
https://www.ontario.ca/page/ontarios-drinking-water-quality-management-standard-pocket-guide
https://www.ontario.ca/page/water-main-disinfection-procedure
https://www.ontario.ca/page/list-licensed-laboratories


  
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX B 
 

COMPONENT INFORMATION REPORT  
 

64



DWS Component Information Report for 260004293
as of 19-NOV-2024

Drinking Water System Profile Information
DWS # 260004293
MOE Assigned Name Wendover  Drinking Water System
Category LMRS
Regulation O.REG 170/03
DWS Type Water Treatment Plant
Source Type Surface Water
Address 7200 County Road 17 Highway, Wendover, Ontario, K0A 3K0, Canada
Region Eastern Region
District Cornwall Area Office
Municipality Alfred And Plantagenet
Public Health Unit Eastern Ontario Health Unit
  

LWIS Component Name LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

Wtp Waste Management Other Liquid 7200 County 
Road 17,      

A 73.6 m3 filter backwash and clarifier sludge storage 
facility is used to store the residues. Two grinder pumps 
alternate to discharge the surge pit to the sanitary sewer.
 
 

Wtp Storage Treated 
Water Poe

Reservoir 7200 County 
Road 17,      

Treated water is stored in two reservoirs each with baffled 
clearwell and pump well. A total storage of 251.6 m3 can 
be stored on site. A continuous free chlorine analyzer 
ensures proper monitoring of CT. A continuous analyzer 
ensures proper soda ash dosage is applied to maintain 
proper pH throughout the system.
 
 

Elevated Storage 
Reservoir

Other Reservoir 7200 County 
Road 17,      

A composite-type elevated structure near the WTP 
provides a storage capacity of 1,940 m3 and is 53 m in 
height. This elevated reservoir is in series with the WTP 
reservoirs thus providing added CT value since much 
longer contact time between the drinking water and the 
free
chlorine
residual.



The structure was resurfaced inside and out in 2012. 
During the painting, the tower was isolated from the 
system and by-passed.
 
 

Wtp Treatment Processes Other Treatment 
Facility

7200 County 
Road 17,      

A raw water turbidity meter is installed on the treatment 
inlet line. A magnetic raw water flow meter is located on 
the 200 mm diameter polyethylene pipe from the low lift 
station. A static in-line mixer is located after the coagulant 
injection point and before the coagulant aid injection 
point. The Wendover WTP has two process trains. Each 
has a mechanical variable speed mixing chamber for 
coagulation and flocculation. A sedimentation section with 
lamella tube settlers with sludge removal completes the 
first part of the treatment train.
Sodium hypochlorite and soda ash are injected after the 
filters before the clear wells located below the treatment 
plant. The clear wells have four (4) chambers with a total 
storage volume of 251.6 cubic meters. Treated water is 
pumped to the water tower from the clear well by one of 
two
vertical
turbine
high
lift
pumps.



The following online water quality analyzers are present at 

Nov 20, 2024 - 1 - 1:35:44 PM
65



DWS Component Information Report for 260004293
as of 19-NOV-2024

LWIS Component Name LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

the WTP; i) five magnetic flow meters (one raw, two filter 
effluent, one treated, one wastewater); ii) three inline 
turbidimeters (two filter effluent and one treated 
effluent); iii) a free chlorine analyzer (treated water); and 
iv) one pH meter (treated water). Data from the water 
quality analyzers is monitored and recorded by the 
facility's
SCADA
systems.



The treatment plant is equipped with two 73.6 cubic 
meters holding tanks for filter backwash and clarifier 
sludge. The contents of the tanks are pumped to the 
Wendover Water Pollution Control Plant. Water from the 
domestic sump pit is directed to a waste tank then to the 
sanitary sewer.  OCWA provides an Outpost 5 SCADA 
system that parallels the plant's monitoring system as well 
as monitors the distribution system.
 

Wendover Distribution 
Subsystem

Other Class Ii        The Wendover Distribution System serves a population of 
approximately 1,000 residents. Approximately 6.2 km of 
watermains are buried and provide drinking water to the 
community. The system extends from 3781 Chemin 
Prud'homme west of the village, the south end of Avenue 
du Quay and to 2800 Rue Principal east of Wendover. A 
free chlorine residual analyzer and pressure transducer 
installed in the West Odour Control Chamber on Rue 
Principale reports back to the SCADA system.
 
 

Wtp High Lift Pumps Treated 
Water Poe

Pumphouse 7200 County 
Road 17,      

Two vertical turbine high lift pumps each rated at 19.5 L/s 
at 50 m TDH supply the elevated water storage reservoir 
and distribution system. A magnetic flow meter measures 
and records the flow out of the WTP. The water level in 
the elevated tank controls the start\stop of the high lift 
pumps.
 
 

Wtp Disinfection Method Of 
Disinfection

Chlorination 7200 County 
Road 17,      

Sodium Hypochlorite is injected post-filters and pre-
reservoir to provide primary disinfection. A high enough 
residual is maintained to ensure a proper secondary 
disinfection with free chlorine.
 
 

Wtp Motor Control Center Other Other 7200 County 
Road 17,      

Power to the WTP electrical equipment is provided by a 
motor control system located in the lower part of the 
building adjacent to the surge pit. A sump for waste water 
with a pump is located in the electrical room.
 
 

Wtp Chemical Dosing 
Systems

Other Treatment 
Facility

7200 County 
Road 17,      

The
following
chemicals
are
used
at
the
Wendover
WTP:



•
PAX-XL6,
from
KEMIRA
as
a
coagulant
for
treatment

process;

•
PAS-8,
from
KEMIRA
as
a
coagulant
for
treatment

process;

•
A
polymer
(LT27AG)
from
BASF
as
a
coagulant
aid
for

treatment
process;

•
Sodium
Carbonate
(soda
ash)
for
pH
control;

•
12%Sodium
Hypochlorite
for
chlorination.


Nov 20, 2024 - 2 - 1:35:44 PM
66



DWS Component Information Report for 260004293
as of 19-NOV-2024

LWIS Component Name LWIS 
Component 

Type

LWIS 
Component 
Sub-Type

Component 
Address

Comments

 
 

Wtp Scada System Other Treatment 
Facility

7200 County 
Road 17,      

The plant operation and processes are monitored and 
controlled by Programmable Logic Controllers (PLC) 
overseen by a Supervisory Control and Data Acquisition 
(SCADA) system. The facility wide integrated process 
control system minds low and high lift pumps, chemical 
feed pumps, mechanized valves, level and pressure 
transducers, chemical pumping systems and continuous 
analyzers.
 
 

Wtp Raw Water Intake & 
Pumping Station

Source Surface Water  Avenue Du 
Quay,      

The Wendover Water Treatment Plant (WTP) draws from 
the Ottawa River. The intake is submerged approximately 
10 m below surface and draws water through a 200 mm 
diameter polyethylene pipe with a coarse mesh screen 
approximately 195 m in length. In 2011, the intake crib 
was rebuilt and now includes a three sided box with 
screens. The intake line can be flushed by using the WTP 
high lift pumps in case of frazil ice. Since the intake 
modifications,
no
frazil
ice
has
formed
at
the
intake.



A low lift pumping station at the North end of Avenue du 
Quay in Wendover includes two removable screens, three 
(3) horizontal centrifugal pumps each rated at 10.5 L/s at 
a total dynamic head of 21 m. The pumps are in parallel. 
The low lift pumps are controlled by the clear well level.
 
 

Wtp Filtration Other Treatment 
Facility

7200 County 
Road 17,      

A dual media filter with surface agitator including a 
backwash system receives the water from the coagulating 
process. Turbidity meters and magnetic flow meters 
monitor the filter effluent lines. Two submersible 
backwash pumps each rated at 45.6 L/s at a TDH of 23.3 
m pump water from the reservoirs during backwash of the 
filter. Backwash volumes are monitored and recorded by a 
magnetic flow meter on the backwash line.
 
 

Wtp Ph Control Treated 
Water Poe

Chemical 
Addition

7200 County 
Road 17,      

Soda Ash is added to the disinfected water to provide pH 
correction.
 
 

Nov 20, 2024 - 3 - 1:35:44 PM
67



  
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 

 

 

      

 

 

 

 

 

 

 

 

 

 

 

 

APPENDIX C 
 

INSPECTION RISK RATING (IRR) 

68



Ministry of the Environment, Conservation and Parks - Inspection Summary Rating Record (Reporting Year - 2024-25)

DWS Name: WENDOVER DRINKING WATER SYSTEM
DWS Number: 260004293

DWS Owner: THE CORPORATION OF THE TOWNSHIP OF ALFRED AND PLANTAGENET
Municipal Location: ALFRED AND PLANTAGENET

Regulation: O.REG. 170/03
DWS Category: DW Municipal Residential

Type of Inspection: Focused
Compliance Assessment Start Date: Sep-26-2024

Ministry Office: Cornwall Area Office

Maximum Risk Rating: 504

Inspection Module Non Compliance Risk (X out of Y)

Capacity Assessment 0/30

Certification and Training 0/42

Distribution System 0/4

Logbooks 0/14

Operations Manuals 0/14

Reporting & Corrective Actions 0/74

Source 0/0

Treatment Processes 0/214

Water Quality Monitoring 0/112

Overall - Calculated 0/504

Inspection Risk Rating: 0.00%

Final Inspection Rating: 100.00%

Inspection Rating Record Generated On 2024-11-28 (Inspection ID: 1-384813984)
69



Ministry of the Environment, Conservation and Parks - Detailed Inspection Rating Record (Reporting Year - 2024-25)

DWS Name: WENDOVER DRINKING WATER SYSTEM
DWS Number: 260004293

DWS Owner Name: THE CORPORATION OF THE TOWNSHIP OF ALFRED AND PLANTAGENET
Municipal Location: ALFRED AND PLANTAGENET

Regulation: O.REG. 170/03
DWS Category: DW Municipal Residential

Type of Inspection: Focused
Compliance Assessment Start Date: Sep-26-2024

Ministry Office: Cornwall Area Office

All legislative requirements were met. No detailed rating scores.

Maximum Question Rating: 504

Inspection Risk Rating: 0.00%

FINAL INSPECTION RATING: 100.00%

Inspection Rating Record Generated On 2024-11-28 (Inspection ID: 1-384813984)
70



 

 
 
December 20, 2024 
 
The Corporation of the Township of Alrfed-Plantagenet 
205 Old Hwy 17  P.O. Box 350 
Plantagenet, ON  K0B 1L0 
  
 
 
Dear: Mr. Michel Potvin 
          Chief Administrative Officer 
 
 
Re: 2024-2025 Lefaivre Drinking Water System Inspection Report  
______________________________________________________________________ 
 
Please find enclosed a copy of the final inspection report for the Lefaivre Drinking Water 
System. 
 
Section 19 of the Safe Drinking Water Act (Standard of Care) creates a number of obligations 
for individuals who exercise decision-making authority over municipal drinking water systems. 
Please be aware that the Ministry has encouraged such individuals, particularly municipal 
councillors, to take steps to be better informed about the drinking water systems over which 
they have decision-making authority. These steps could include asking for a copy of this 
inspection report and a review of its findings. Further information about Section 19 can be found 
in “Taking Care of Your Drinking Water: A guide for members of Municipal Council” found under 
on the Ontario website at https://www.ontario.ca/page/taking-care-your-drinking-water-guide-
members-municipal-councils 
 
The format of the enclosed report has been updated, and you will note that the non-
compliance and/or non-conformance items are now detailed at the beginning of the 
report and if found, will cite due dates for the submission of information, procedures or 
plans to my attention. All questions that were assessed are included in the Inspection 
Details Section. 
 
The IRR is a summarized quantitative measure of the drinking water system’s annual inspection 
and is published in the Ministry’s Chief Drinking Water Inspector’s Annual Report. The Risk 
Methodology document describes the risk rating methodology which has been applied to the 
findings of the Ministry’s municipal residential drinking water system inspection results. Please 
find attached the corresponding Inspection Rating Report (IRR) and Risk Methodology 
document. 
 
If you have any questions or concerns regarding the rating, please contact Shannon Hamitlon-
Browne , Water Compliance Supervisor, at (613) 808-4255. 
 

Ministry of the Environment,  
Conservation and Parks 
 
Eastern Region 
Cornwall Area Office 
113 Amelia Street 
Cornwall ON K6H 3P1 
Phone: 613.933.7402 
or 1.800.860.2760 
Fax: 613.933.6402 

Ministère de l'Environnement, de la  
Protection de la nature et des Parcs 
 
Région de l’Est 
Bureau de Cornwall 
113, rue Amelia, rez-de-chaussee 
Cornwall (Ontario) K6H 3P1 
Tél: 613 933-7402 
ou 1 800 860-2760 
Téléc : 613 933-6402 

 

71

https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils
https://www.ontario.ca/page/taking-care-your-drinking-water-guide-members-municipal-councils


Thank you for the assistance during the inspection.  Please do not hesitate to contact me if you 
have any questions or concerns about the attached report. 
 
Sincerely, 
 
 
 
 
 
Jean-François Durocher 
Bilingual Water Inspector 
Drinking Water and Environmental Compliance Division 
Ministry of the Environment, Conservation and Parks (MECP) 